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BUF Rl st R SRR AT AT iR fHL R B83% (The following sample(s) was/were submitted and identified by the applicant
as) :

R (Sample Submitted By) :  KIYOMINE METAL INDUSTRY CO., LTD.

K m & (Sample Name) : COPPER

R mBSR(Style/Item No.) : KA250 (C-25)

W4 H (Sample Receiving Date) . 15-Apr2024
A B (Testing Period) ¢ 15-Apr-2024 to 22-Apr-2024

B E K (Test Requested) KIEEFIEE - 2%ERoHS1E<2011/65/EU Annex IBRIFESR - &4 « 5k ~ /NfE#K -

(As specified by client, with reference to RoHS Directive 2011/65/EU Annex |
to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted

sample(s).)
B &R (Test Results) : #F2[B T —HE (Please refer to following pages.)
#&  #(Conclusion) - RIBEFFPFRENER - 2iF - 85 R - NERAFEERTSRoHS 2011/65/EU

Annex IZFREZK - (Based on the performed tests on submitted sample(s),
the test results of Cadmium, Lead, Mercury, Cr(VI) comply with the limits as set
by RoHS Directive 2011/65/EU Annex Il.)

Troy Chand / Departivent Maig@

Signed for and on behalf oxawa
SGS TAIWAN LTD.
Chemical Laboratory - Taipei
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R ERAIFR (Test Part Description)
No.1l . #ita&E (COPPER COLORED METAL)

AR (Test Results)

AEEE A A E =Livi MDL ®=HR PR{E
(Test Items) (Method) (Unit) (Result) [ (Limit)
No.1l
#% (Cd) (Cadmium (Cd)) £E|EC 62321-5: 2013 - LUKEBSEE | mg/kg 2 n.d. 100

BEEE DT - (With reference to IEC
62321-5: 2013, analysis was performed

by ICP-OES))
#1 (Pb) (Lead (Pby)) £#|EC 62321-5: 2013 - DIRKFEFBSESR | mg/kg 2 2.38 1000

BHHEREE DT - (With reference to IEC
62321-5: 2013, analysis was performed
by ICP-OES))

7k (Hg) (Mercury (Hg)) £%#|EC 62321-4: 2013+ AMD1: 2017 - | mg/kg 2 n.d. 1000
VIRKERB S BERBECEBEDT - (With
reference to IEC 62321-4: 2013+ AMD1:
2017, analysis was performed by ICP-

OES)
7N{E#% (Hexavalent Chromium) Cr(VIl)  [2EIEC 62321-7-1: 2015 - DIE&SMNE-TIR [ ug/cm2| 0.1 n.d. -
(#2) HAHHERT AT - (With reference to

IEC 62321-7-1: 2015, analysis was
performed by UV-VIS.)
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fBEE(Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm

2. MDL = Method Detection Limit (77351581 ER{E)

3. n.d. = Not Detected (Fig& ) ; /NI®MDL / Less than MDL
4. "-" = Not Regulated (f&#R1E1H)

5. (#2) =

a. ENBRBERARN0.13 yg/cm? - RRkmEE2A/NEL - (The sample is positive for Cr(V) if the Cr(VI)
concentration is greater than 0.13 ug/cm?2. The sample coating is considered to contain Cr(VI).)

b. E/NEBRERM/N.d. (RE/NFR0.10 ug/cm?) - RAREREBEAZ/AES - (The sample is negative for Cr(VI) if Cr(Vl) is
n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based coating)

C BNERERNRK 0.10 X 0.13 pg/cm? i - BEEEEEZEEZANER - (The result between 0.10 ug/cm? and
0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations may influence the determination.)

6. FRIESBMAA - 2HRILAC-G8:09/2019 - IRAME —m(w=0)sWARAETRHESUHE ; RBIRE - TEUHERZH
EG ORI 45 REAPREMLELE - (Unless otherwise stated , the decision rule for conformity reporting is based on
Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019. According to this rule, the
judgement of conformity is based on the comparing test results with limits.)
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ExEREE /Analytical flow chart of heavy metal

REBEUTHRER ZIEYT  KRETEAMR - (RESHRURSERIN)
These samples were dissolved totally by pre-conditioning method according to below flow chart.

( Cr®* test method excluded )

| BIE - BM&tEMm / Cutting ~ Preparation |
v

| AR ME R / Sample measurement |

I
| 7S CrvI)
J $h Pb/#R Cd/5K Hg 7 v
S Sliians FFERS / Non-metal 2
BRI TR MR I /Nonmetd | [ @m/mewl |
Acid digestion with microwave / hot plate ABS/ PC/PVC | Rit#5/Others v
v %7KZEH / Boiling
BERAR/ £ 150~160°C water extraction
l 838 / Filtration | Dissolving by H1E / Digesting
ultrasonication at 150~160°C v
l v v BRI /
+ & {Eﬁ%fgﬁﬁﬂgliﬂ : Ey?qgt/ " Cool, filter digestate
| mm/solon || mm/Residue || oty o aueous phase SRR
ultrasonication +
+ ‘ v | MABZERES /
1) #ERLE / Alkali fusion | 4% pH / pH adjustment | Add diphenyl-
2) EEER/HC to dissolve ’ sariedgortor aojor
¢ evelopment
l MAZEBEIEEE / Add diphenyl- *
carbazide for color development INEL S - P
Dl@%ﬁé%iﬁé%ﬁ‘é?&%ﬁﬁ/ v % BARGARE
Analysis was performed by ICP-OES S TR - RS S 540 nm FIRWE /
v EtE 540 nm RVTBIKEE / easure the
24 / Data | Measure the absorbance at ,
540 nm by UV-Vis 540 nm ﬁy UV-Vis
spectrophotometer spedropietametsr
3 v
I ey | | mos/Data |
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* BATMBEFERT - IRRA BB 2R/ *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

ETR24402563

0z .

A o SRR T ;
T -ﬁ'v:‘ai#»*tl“;ﬂﬂ-l' b bad

** R ELEE (End of Report) **
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